
Chapter 6

Operator Certification and Training

6.1 Introduction

Operator certification and training programs are used across the United States in order to provide a
minimum standard of operational skill and knowledge for the operations of wastewater treatment plants,
water treatment plants, and the management of drinking water distribution systems. Currently, potable
reuse does not have its own certification curricula, but rather utilities rely on these existing wastewater
and water certifications from which the pool of operations staff is drawn. While this covers a number of
important elements for potable reuse, there currently remain gaps for both some of the technologies
applied, as well as some of the operational tasks and methodologies.
[...]
ABC need to know criteria. Those are also listed below, along with a summary total of the other potential
topics included in the competency categories.

Table 6.4 - ABC Water and Wastewater Core Competencies

Water Treatment
No.

questions
Wastewater Treatment

No.
questions

Evaluate Characteristics of Source Water

Bacteriological

Biological

Chemical

6 other topics

5 - 6 Evaluate Physical Characteristics of
Wastestream

(8 categories)

5 - 6

Monitor, Evaluate, and Adjust Treatment
Processes

Chemical addition

Chlorine dioxide

Chlorine gas

Ozonation

Ultraviolet

Monitor, Evaluate, and Adjust
Treatment Processes

Preliminary treatment (5 subtopics)

Primary treatment: clarifiers

Secondary treatment (14 subtopics)

Tertiary treatment

Advanced waste treatment,
chemical

32 - 35

DRAFT



Water Treatment
No.

questions
Wastewater Treatment

No.
questions

4 other subtopics

Coagulation and flocculation (3 subtopics)

Clarification and sedimentation (5
subtopics)

Filtration

Membranes

7 other subtopics

Residuals disposal (8 subtopics)

Additional treatment tasks (12 subtopics)

recovery, carbon regeneration

Biological or biological/chemical
advanced

waste treatment

Chemical/physical advanced waste

treatment following secondary

Ion exchange

Media filtration

RO, ED or other membrane
filtration

techniques

Disinfection

Chlorination

Dechlorination

Hypochlorination

Ozonation

UV irradiation

Chemical Addition (dry, gas, or
liquid)

Effluent discharge

For Reuse

For Discharge

Solids Handling (14 subtopics)

Operate and Maintain Equipment

Evaluate Operation of Equipment (6
subtopics)

Operate Equipment (17 subtopics)

24 - 27 Operate Equipment

(25 categories)

16

DRAFT



Water Treatment
No.

questions
Wastewater Treatment

No.
questions

Perform Maintenance (20 subtopics)

Comply With Drinking Water
Regulations:

19 EPA rules

10 - 12 Evaluate and Maintain Equipment

Evaluate equipment (10 subtopics)

Perform Preventive and Corrective
Maintenance

(34 subtopics)

27 - 28

Laboratory Analyses

(22 categories)

11 - 13 Laboratory Analysis

(33 categories)

7

Perform Security, Safety, and
Administrative Procedures

(5 categories)

13 - 18 Perform Security, Safety, and
Administrative Procedures

(6 categories)

10 - 11

As can be seen from the above table, reuse-related topics are included but only to a limited extent on the
existing ABC water and wastewater certification exams used in Arizona. With 100 questions on the
examination, and many more potential categories and topics to be covered, it is clear that the existing
water and wastewater certification examinations only scratch the surface in terms of measuring operator
applicants’ capabilities relevant to potable reuse.

There is a widely noted lack of relevant training offered in Arizona to assist operators in preparing for
water and wastewater certification exams in general. ADEQ offers some training classes, but they
typically focus on ADEQ rules, administrative matters and safe drinking water topics. Most of ADEQ’s
funding for training comes from the U.S. EPA safe drinking water program and therefore cannot be used
for “wastewater” topics. There are several private companies that offer some training programs, but in
general those get mixed reviews from personnel who have taken the classes.

6.3.5 North Carolina

North Carolina requires the certification of water and wastewater operators to ensure competency in
treatment as well as water distribution and wastewater collection. The certification of operators is the
responsibility of the NC Department of Environment and Natural Resources (NCDENR). Certified
operators have been required since 1971 under the purview of NCDENR and their respective Certification
Boards.

DRAFT



Drinking Water Treatment certification is handled under the Water Treatment Facility Operators Board of
Certification. Wastewater certification is overseen by the Water Pollution Control System Operators
Certification Commission. NCDENR is responsible for training of operators in association with
educational institutions and other private or public entities.

Drinking Water Systems are classified into general categories of surface water, groundwater (or well
systems) and distribution systems. Certification for cross connection control is also part of the Drinking
Water certification program.

Drinking Treatment facilities with surface or groundwater are classified based on a point system and
designated as Class A, B, C or D. The points are assigned based on a range of parameters such as
population served, type of source water, processes used, chemicals applied in treatment, and quality
control complexity and associated analytical needs. Twenty three (23) different categories, processes and
systems are scored (see attached -Subchapter 18D – Water Treatment Facility Operators).

Examples of scoring include:

 Population Served: 1 point per 1,000 served = 50 points max.

 Plant Capacity: 1 point per 1 MGD capacity = 25 points max.

 Sedimentation: Standard rate = 5 points; Tube Settlers = 3 points; Pulsators and plates = 5 points

 Disinfection: Gas Cl2 = 10 points; Hypochlorite = 7 points; Ozone = 13 points; ammonia and chlorine = 12
points.

 Reverse Osmosis = 15 points

 Filtration: Sand = 10; Anthracite/GAC = 12; with surface wash or air scour= 2

Class A systems with large capacity and/or complex treatment are categorized as “A” and score over 110
points; Class “B” systems are in the 51-110 range, etc.

Drinking Water Distribution certification (again Class A through D) is simply based on the number of
service connections. A Class A system would have over 3300 service connections.

Grades of drinking water operator certification mirror the A, B, C and D system classification. All
treatment systems and distribution systems must have an “operator in responsible charge” that is licensed
with the appropriate Grade of A,B,C, or D. In order to become certified, individuals must complete
educational and experience requirements, pass examinations, as well as continuing education credits on
an annual basis. Operator schools and examinations are conducted throughout the State on an annual
basis. Experience requirements in order to achieve a higher grade generally range are from 6 months to a
year and increase with higher levels.

Water Pollution Control Systems (i.e., WWTPs) include certification for treatment systems, collection
systems, surface irrigation, land application, and subsurface water pollution control. Treatment is
generally categorized as Biological Water Pollution Control Systems with Grades I thought IV. Grade I
is basically passive systems such as septic, lagoons or wetlands. Higher Grades include activated sludge
or fixed growth processes as well as more sophisticated processes are classified by daily flows in mgd
(Grade IV is achieved at > 2.5 mgd). Physical/Chemical systems for such activities such as groundwater
remediation also are classified as Grade I or II and have individual certifications. Collection systems are
based on population served with Grade IV being the highest with > 50,000 served.

DRAFT



Grades of Water Pollution Control Operator Certification mirror the Grade I, II, III, IV system
classification. All treatment systems and distribution systems must have an “operator in responsible
charge” that is licensed with the appropriate Grade of the facility or collection system.

In order to become certified, individuals must complete educational and experience requirements, pass
examinations, as well as continuing education credits on an annual basis. Operator schools and
examinations are conducted throughout the State on an annual basis. Experience requirements in order to
achieve a higher grade certifications generally range are from 6 months to 3 years, and increase with
higher levels of certification. College education from both two and four year institutions with relevant
course work can substitute for some experience time. Continuing education requirements are required as
well. Reciprocity is possible from States that have programs that meet or exceed NC requirements.

While DPR in North Carolina was legislatively allowed as of July 31, 2014 (NC Senate Bill 163, State
Legislation 2014-113, “Reclaimed Water as a Source Water”), there is no clear path or requirement for
operator certification. Likewise, the legislation does not provide specific treatment or water quality
requirements (other than meeting state and federal drinking water standards), nor does it indicate the need
for a separate advanced water treatment facility. Therefore it is likely that operation of the specific
processes used for DPR would fall under the supervision of the operators staffing that facility (i.e.,
wastewater operators would operate any processes located at their facility while drinking water operators
would operator any additional treatment processes at the DWTP). However, process-specific training will
be required for advanced treatment that has not been typically used at the DWTP or WWTP.

6.3.6 Wisconsin

All of the previous states noted, including California, use a similar approach of education and work
experience to qualify for an examination which when passed will allow the operator to gain a license and
progress to subsequent higher license levels. One of the disadvantages of this approach is that the
certification is more generalist, and not necessarily representative of the competencies required to perform
particular tasks. For example, an operator that manages a trickling filter will be required to answer
questions on activated sludge processes, or an oxidation pond operator may be tested on centrifuge
operation and anaerobic digestion.

Wisconsin offers a different approach to wastewater plant classification. Certification categories for both
operators and wastewater facilities changed from four levels (prior to 2015) to two levels (basic and
advanced). There is also a Grade T level, or operator-in-training.Subclasses are assigned to the
wastewater treatment plants that correspond to the processes used at each plant. To become a certified
wastewater treatment plant operator, both a general examination and at least one subclass examination
must be passed, which should be relevant to the plant at which the operator is engaged, or may be relevant
to a plant that the operator will work in the future.

The categories of subclasses are shown in the table below:

Table 6.5 - Wisconsin Wastewater Operator Subclass Categories (15)

Category Subclass Name Description

Biological Treatment Suspended Growth Processes Activated Sludge and Variants

Attached Growth Processes Trickling filters, RBCs and biotowers

DRAFT



Recirculating Media Filters

Ponds, Lagoons and Natural
Systems

Anaerobic Treatment of Liquid
Waste

High strength liquid waste treatment
system.

Solids Separation Biological Solids/Sludge
Handling, Processing and Reuse

Aerobic and anaerobic digestion,
thickening, dewatering, land application.

Nutrient Removal Total Phosphorus

Total Nitrogen

Disinfection Disinfection Chlorination, ultraviolet radiation, ozone.

Laboratory Laboratory Registered or certified on-site
laboratories.

Special Unique treatment systems Unique, special treatment plants that use
biological, chemical or physical
methods.

Collection System Sanitary Sewage Collection
System

The Wisconsin approach to wastewater operator certification provides the advantage of a general
examination that achieves the goal of having all operators aware of rule, regulations, general treatment
technologies and troubleshooting; while subclass examinations provides for a focused detail on the
processes that those operators are responsible for operating.

6.3.7 Australia

Australia has been developing a national drinking water operator certification scheme to provide a
consistent criteria that defines and recognizes the minimum level of competency and capability required
of operators who treat and/or sample drinking water. A national framework has yet to be adopted,
however a trial of the proposed system is in operation in two Australian states (Queensland and New
South Wales) while a longer established system is being used in the state of Victoria.

Water treatment plants are ranked not according to plant capacity or technologies employed, but rather a
level of microbial risk. Each water treatment facility is required to undertake a water supply public health
(microbial) risk classification. The rationale is that the greater the microbial risk, the more
technologically complex the water treatment system becomes to manage that risk. A relatively simple
scoring table provides facilities with a ranking mechanism for each of those plants:

DRAFT



Table 6.6 - Scoring table for water supply system public health (microbial) risk classification (16)

Item Max Points Comments

Raw water sources (rating based on public health significance)

Catchment:

 Protected (0 points)
 Unprotected (60 points)

60 A fully protected catchment is
one where the entire catchment
is protected from watershed to
water treatment facility. Where
this is not the case the catchment
is considered to be unprotected.

Raw Water Source:

 Seawater/saltwater (0 points) (assumes
reverse osmosis treatment)

 Groundwater (confined aquifer) (0 points)
 Surface Water

o Reservoir with greater than 30 days
detention time under normal
operating conditions (5 points)

o Reservoir with less than 30 days
detention time under normal
operating conditions (10 points)

o River or stream (30 points)

30 Surface waters (either reservoirs
or river/streams) score mor
highly than other sources
because of the risk of
contamination.

Streams score more highly than
reservoirs since there is no
holding period for the water.

Raw Water Quality

Average raw water quality variation

 Little or no variation (0 points)
 Minor variations: ‘high quality’ surface or

groundwater source (1 point)
 Moderate variations: during variations in

raw water quality, coagulant dose (or pH
adjustment chemicals dose) changes are
made monthly (3 points), weekly (4 points),
or daily (5 points).

5

Rainfall event raw water quality variation

 Minor variations: during rainfall events the
increase in raw water turbidity is less than
50% of the dry weather figure, or raw
water turbidity remains < 25 NTU during
rainfall events (10 points)

 Moderate variations: during rainfall events
the increase in raw water turbidity is

30 Rainfall events have been
identified as major hazard and
significantly increase the risk of
pathogen breakthrough.

DRAFT



between 50% and 100% of the dry weather
figure, or the raw water turbidity is
between 25 and 100 NTU during rainfall
events (20 points)

 Severe variations: during rainfall events the
increase in raw water turbidity is greater
than 100% of the dry weather figure, or
raw water turbidity is greater than 100
NTU during rainfall events (30 points)

Pollutant input to raw water

 Raw water source subject to:
o Agricultural or septic tank inputs

(20 points)
o Sewer overflows during rainfall

events (15 points)
o Treated effluent from sewage

treatment plants (10 points)
o Light industrial waste (5 points)
o None of the listed inputs (0 points)

50 Point source discharge, in
particular any source that may
be contaminated with fecal
material increases the risk to
public health.

Other raw water characteristics critical to treatment
processes

 Presence of tasted and/or odor compounds
for which treatment process adjustments are
routinely made (2 points)

 Presence of cyanobacteria and possible
toxins (4 points)

 Iron and/or manganese > Australian
Drinking Water Guideline limits (4 points)

 1 point per average mg/L DOC to maximum
of 20 mg/L

30 Various attributes of raw water
have an impact on the treatment
processes and if not managed
may have an adverse impact on
the quality of water or on the
management of the distribution
system.

Filter Ripening Period

 Water produced during filter ripening to